SR-WM-PPH Series

Wall-Mount Adjustable-Depth Patch Panel Rack

Package Contents

oo o of

------

e 1x Wall Mount Patch Panel Rack

e 1x Mounting Template

e 5x8x63mm Lag Bolts (A)

e 5x 8.4x19x2mm Lag Bolt Washers (B)
e 44 x #10-32 Screw with Washers (C)
e 4 x Hook and Loop Strips (D)

e 5 x Concrete Anchors (E)

e sfe s c0 o ofe o

SR-WM-PPH-8U-6-15
Maximum Weight
Capacity: 35lbs

Package Contents

e 1x Wall Mount Patch Panel Rack

e 1x Mounting Template

e 5x8x63mm Lag Bolts (A)

e 5x8.4x19x2mm Lag Bolt Washers (B)
e 28 x #10-32 Screw with Washers (C)
e 4 x Hook and Loop Strips (D) SR-WM-PPH-4U-6-15
e 5x Concrete Anchors (E) Maximum Weight

o 8 x #10-32 Flange Nuts Capacity: 35lbs

Package Contents

e 1x Wall Mount Patch Panel Rack

e 1x Mounting Template

e 5x 8x63mm Lag Bolts (A)

e 5x 8.4x19x2mm Lag Bolt Washers (B)

e 44 x #10-32 Screw with Washers (8 preinstalled) (C)

e 4 x Hook and Loop Strips (D) SR-WM-PPH-2U-6
Maximum Weight

e 5 x Concrete Anchors (E) .

Capacity: 35lbs
e 8 x #10-32 Flange Nuts

Tools Required for Installation

o Power Drill o Phillips screwdriver o level c l@sll. us
e 3/32" drill bit e 1/2" (13mm) wrench » stud finder LISTED
—
(STRONG) 1
——




Mounting
This product is designed to mount on a wood or sheetrock wall. Maximum Weight Capacity: 35lbs

1. Locate the studs in the wall to be used for mounting.
2. Place the cutout template in the desired position. Ensure it is level.

3. Dirill pilot holes for your lag bolts (A) using a 3/32" drill bit. If desired, use a drywall saw to
remove the cable access cutout.

4. Screw the lag bolts (A) with washers (B) into the wall until roughly 1/4" of the bolt is still exposed.
With the 4U and 8U models, these bolts go into the lower position.

[ —
1 1
| |

5. Swing the wings of the mount out to 90°. Adjust each brace arm so the hole in its end aligns
with the hole in the wing. Insert a rack screw with washer (C) through each arm and info the
wing and tighten. See above.

6. Hang the rack on the lag bolts (A). Ensure the washers (B) are between the rack and the lag
bolts (A). See below left.

oy o

o : ——> = = —

o
(@ — ] =] q N

o
o o © °
o o o o
o o © °
o o © °
o o o
o o °
ar—D o—o ° o —D T—0 o

. \ /
oy oy

7. Position the rack to the left or right until you reach your desired alignment. Tighten the lag bolts
(A). Add two more lag bolts (A) with washers (B) af the bottom. See above right.

2 (STRONG




Adjustment

The 4U and 8U models are equipped with extendable sides. These can be adjusted in or out to hold
needed equipment or to minimize the space the rack occupies.

The mount comes with two screws installed on each of the sides. Remove these to extend the arms.

When extending the sides, best practice is to extend the middle section first, and the final section last.
This gives you the strongest support.

°

Use the provided #10-32 rack screws
fo mount your equipment.

Once the equipment is mounted and
the wiring connected, you can the
arms to minimize the space required.

Use provided hook and loop strips as
needed for cable management.

2

Extend this section first. Retract this
section last.

Extend this section second. Retract
this section first.

:o&ooooc&ooooo
Once the sides are at their final

length, insert eight screws with D
washers into each side, using the
holes shown at right.

Tighten the screws firmly to hold
the rack sides in place. D

C:O%OOOOO%OOOOO

(sTRONG)

w




Dimensions

:

8u

MAX: 15" / 381.8mm
MIN: 6"/ 152.4mm

]

ﬁ

4U

MAX: 15" / 381.8mm
MIN: 6"/ 152.4mm

<——19.606" / 498mm

1

T

2V

6"/ 152.4mm

Technical Support

F

<——19.606" / 498mm

< 16"/ 406.4mm——>

 —— ::: T
N - E
b 4 N E
I ©
H BGRD)
. e
i H BN N
: : 5
i T
— A
| o 5 E
. Ve ™
s = = B
o o N §
o/ T a—n
. . _ €
‘  m— - 4 ™ o - ‘(L(,\) E
s " D ©
5 N
5

For chat and telephone, visit https://tech.control4.com/s/contactsupport « Email: TechSupport@SnapOne.com

Visit tech.control4.com/technician for discussions, instructional videos, news, and more.

Warranty and Legal Notices

Find details of the product’s Limited Warranty at snapone.com/legal/ or request a paper copy from Customer Service at
866.424.4489. Find other legal resources, such as regulatory notices and patent and safety information, at snapone.com/legal/.

Copyright ©2021, Snap One, LLC. All rights reserved. Snap One and its respective logos are registered trademarks or
trademarks of Snap One, LLC (formerly known as Wirepath Home Systems, LLC), in the United States and/or other countries.
Control4 and Strong are also registered trademarks or trademarks of Snap One, LLC. Other names and brands may be
claimed as the property of their respective owners. Snap One makes no claim that the information contained herein covers all
installation scenarios and contingencies, or product use risks. Information within this specification subject to change without

noftice.
220118-0940

Part # 200-SR-WM-003-C

4

STRONG

Y -
N shap one



